
Town of Thompson's Station
Utility Board

Meeting Agenda
April 17, 2019

1. Call Meeting To Order

2. Approval Of The March 27, 2017 Meeting Minutes.

3_27_2019 MEETING MINUTES.PDF

3. System Operator ’s Update

4. Ordinance 2019-006 Amending Title 18 Chapter 2 

ITEM 4 - BOMA MEMO FOR ORD 2019-006 TITLE 18.PDF
ITEM 4 - EXHIBIT A AMENDING CHAPTER 18.PDF
ITEM 4 - ORDINANCE 2019-006.PDF

5. Discussion Related To Daniel Wood And Khris Pascarella Proposals For Alternate 
Systems 

ITEM 5- LITTLEBURY SEWER PRESENTATION.PDF
ITEM 5- SAMPLE AGREEMENT.PDF

6. Barge Designs Presentation

REVISED_T_STATION_WW_ALTERNATIVES_04162019_FOR_DISTRIBUTION.PDF

7. Other Items Per BOMA/Town Staff

8. Announcements
[...]
AutoCAD SHX Text
FH Assembly (TYP)

AutoCAD SHX Text
FH Assembly (TYP)

AutoCAD SHX Text
20' DRAIN ESMT

AutoCAD SHX Text
20' DRAIN ESMT

AutoCAD SHX Text
FH Assembly (TYP)

AutoCAD SHX Text
FH Assembly (TYP)

AutoCAD SHX Text
20' PU ESMT

AutoCAD SHX Text
20' DRAIN ESMT

AutoCAD SHX Text
D

AutoCAD SHX Text
Digester

AutoCAD SHX Text
SBR

AutoCAD SHX Text
Pre.Eq.

AutoCAD SHX Text
UV

AutoCAD SHX Text
PostEq.

AutoCAD SHX Text
DW Box

AutoCAD SHX Text
w

AutoCAD SHX Text
BF

AutoCAD SHX Text
LITTLEBURY PARK DR

AutoCAD SHX Text
JEREMIAH CHERRY TR

AutoCAD SHX Text
CHERRY JACK LN

AutoCAD SHX Text
GIDDENS CT

AutoCAD SHX Text
SARAH BEE LN

AutoCAD SHX Text
CHERRY JACK LN

AutoCAD SHX Text
SARAH BEE LN

AutoCAD SHX Text
10' San Sew Esmt

AutoCAD SHX Text
20' DRAIN ESMT

AutoCAD SHX Text
10' Drain Esmt

AutoCAD SHX Text
20' DRAIN ESMT

AutoCAD SHX Text
50' ROW RESERVATION FOR BAUGH RD FUTURE CONNECTION

AutoCAD SHX Text
20' ACCESS ESMT

AutoCAD SHX Text
1" Copper Water Service Connection Frost-free Aboveground Hose Bib  w/Backflow Preventer In  Aboveground, Heated, &  Insulated Enclosure and Meter.

danie_000
Oval

danie_000
Text Box
BIOCLERE SYSTEM

danie_000
Line

danie_000
Oval

danie_000
Text Box
MANHOLE AT BRIDGEMORE VILLAGE

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Line

danie_000
Text Box
3"  FORCED MAIN, TYP.

danie_000
Line

danie_000
Polygon

danie_000
Polygon

danie_000
Text Box
DRIP FIELDS

danie_000
Text Box
DRIP FIELDS

danie_000
Text Box
LITTLEBURY 
FORCED MAIN EXHIBIT
1" = 200'

danie_000
Line

danie_000
Oval

danie_000
Line

danie_000
Line

danie_000
Text Box
VALVE WHICH ALLOWS WASTEWATER TO EITHER BE SENT TO DRIP FIELDS OR TO BRIDGEMORE MANHOLE

danie_000
Line



ADVANTAGES FOR BIOCLERE AND FORCEMAIN SYSTEM 

1. The Bioclere system allows the wastewater system to be installed in phases as 
needed. In addition, it has a smaller treatment footprint. 

2. The Bioclere system meets our current Town of Thompson Station utility 
contractors licensing. 

3. The Bioclere system will not require any sludge haul off. 

4. Bioclere systems are very effective and energy efficient treatment systems. 

5. The Bioclere system is easily maintained and has less monitoring requirements 
to meet Tennessee Department of Environment and Conservation (TDEC) 
quarterly standards. 

6. The Bioclere system is a proven, environmentally friendly technology that TDEC 
is familiar and comfortable with. 

7. The PVC forcemains will be 30” deep, inside the ROW between sidewalk and 
back of curb, and easily maintained instead of 25 ft deep gravity sewers with 
infiltration and maintenance issues. 

8. Long term cost for PVC forcemain collection lines are significantly lower than 
gravity sewers. 

9. The cost to run and maintain a Bioclere system is significantly lower than the 
SBR system. 

10. Monthly sewer fees will be lower for the Bioclere than the SBR due to lower 
energy cost and no pump and haul of sludge waste to landfill. 

11. Since the ultimate goal is to have Littlebury tie on to the Town’s regional system, 
we can easily change this system over.  We would install the necessary 
infrastructure on the front (which is just valves and a force main) to send our 
waste water back to the nearest manhole along Pantall Road at Bridgemore 
Village Subdivision when the Town’s system is ready to accept our waste. 

 

 
 



Wastewater Treatment Systems

The Bioclere Advantage

Bioclere is a modified trickling filter over 

a clarifier It is designed to treat

population of microorganisms that form 

on the surface of the media. Sloughed 

solids from the biofilter filter are 

Nitrogen Reduction

Bioclere systems can be designed to 

consistently convert and reduce

Features & Benefits
a clarifier.  It is designed to treat 

wastewater with varying organic and 

nutrient concentrations as well as 

intermittent flows. Bioclere’s natural 

fixed film treatment process is stable,

returned to the primary tank as 

secondary sludge and treated water is 

displaced to the next treatment 

component or the disposal area.

consistently convert and reduce 

nitrogen. Total nitrogen is reduced 

substantially and cost effectively by 

recirculating nitrified water from the 

Bioclere back to the primary settling

• Treats flows from 200 to 100,000 gpd

• Cost effective treatment with efficient

installation and operation

• Treats high strength wastewater fixed film treatment process is stable, 

simple to maintain and inexpensive to 

operate.

Bioclere reduces biochemical oxygen 

Bioclere is a modular technology. Units 

can be installed in parallel to 

accommodate large flows or in series to 

Bioclere back to the primary settling 

tank. Large Bioclere systems may 

incorporate a second stage nitrifying 

Bioclere and a tertiary anoxic reactor 

to achieve < 10 mg/l total nitrogen.

Treats high strength wastewater

• Internal flow stabilization treats    

intermittent flows

• Fully automated pump system

• Self adjusting process control yg

demand (BOD5) and total suspended 

solids (TSS) to levels that meet or 

exceed NSF and EPA standards. As water 

trickles through the biofilter, organic 

achieve high levels of treatment. The 

systems are sealed and insulated to 

minimize the impact of seasonal 

temperature variations on the 

g/ g

Applications include 

Residential, commercial, institutional, 

light industrial and municipal 

Self adjusting process control

• Small footprint / Compact design

• Gravity flow system

• Quiet operation

• Sealed and insulated for seasonal conditions
material is consumed by a treatment process.

g p

wastewater treatment.
• Sealed and insulated for seasonal conditions

• Durable UV resistant fiberglass construction

• Minimal energy usage

• Remote monitoring control options



200

250

Typical Raw Influent

100

150

ce
nt
ra
ct
io
n 
(m

g/
l) Primary Tank

Effluent

Bioclere's recirculation process 

Standard Single  BioclereTM Installation:  

0

50

BOD TSS TN

Co
nc reduces nitrogen and dilutes 

primary tank effluent.

Bioclere 16/12‐350 is ANSI/NSF Standard 40 certified by the National 

Sanitation Foundation (NSF). The above performance results (BOD & TSS) are
based on a six month accumulative average from NSF’s certification testing 

program.

U.S. Environmental Protection Agency’s (EPA) technology  verification 
program. Total nitrogen results can be viewed at  www.EPA.GOV/ETV. 
Above TN results are based on achievable standards.

3

39 Tarkiln Place39 Tarkiln Place
New Bedford, Massachusetts 02745
T: 508‐985‐9050 x105 (Sales) f: 508‐985‐9072 www.aquapoint.com



























Wastewater Treatment Plant
Alternatives Evaluation

April 17, 2019

Paul Bizier, P.E.
Matthew Johnson, P.E.

Thompson’s Station, Tennessee



• Introduction

• Key Factors

• Alternatives Overview

• Recommendations

Regional WWTP Technology Alternatives 



From 2018 Master Plan:

Population projected to reach 20,000 by 
2048

Regional WWTP:

• Current treatment capacity:  0.5 MGD

• Current Commitments:  0.85 MGD

• Initial Expansion:  1.0 MGD

• Ultimate Capacity Required:  1.4 MGD

Introduction



• Reviewed Both WWTP’s and Collection System

• Considered Alternatives for Regional WWTP

• Expand Lagoon System (3rd Lagoon)

• Construct New Eastern WWTP

• Mechanical Treatment on Existing Site (MBR)

• Recommended MBR on Existing Site

• Further Evaluation – Interim Facilities

• Submitted Master Plan

2018 Master Plan



• Cost

• Construction

• O&M

• Land Requirements

• Flexibility

• Operational Reliability/Simplicity

Key Factors



• Preliminary Capital/Life-Cycle Costs Based on 1.5 MGD Facility

• Costs Include:

Cost Basis

• Land Acquisition (if required) at 
$30K/acre

• Influent PS Improvements

• Influent Headworks

• 1.5 MGD WWTP

• Filters (if not MBR)

• UV Disinfection

• Sitework

• Contingencies



Each Factor Ranked on 3-Point Scale

Highest Rating (“best”) = 3

Lowest Rating =1

Rating Scale



• Membrane Bioreactors

• Sequencing Batch Reactors

• Oxidation Ditch

• Conventional Activated Sludge

Technologies Evaluated



Membrane Bioreactors



Membrane 
Bioreactor

1.0 MGD MBR Trains (2)

Marco Island, FL

• Highest Level of Treatment –
Adequate for Reuse

• Compact

• Physical Separation of Solids –
Less Subject to Upset

• Cost Competitive



Membrane Bioreactor Layout

11
N



Membrane Bioreactor Preliminary Costs

Cost Total Cost

Capital Cost $13.5 M

Yearly Operation and Maintenance Cost $500,000

Life Cycle Cost $18.9 M



Membrane Bioreactor Evaluation

Criteria Comment Rating

Footprint/Land Requirements Will fit on existing WWTP site 3

Suitability for Reuse
Meets reuse requirements without 

filtration
3

Suitability for Surface Water Discharge
Can achieve high levels of nutrient 

removal
3

Operational Complexity

Membrane system requires 

additional valves/operational 

complexity

1

Odor
Minimal.  Potential for odors from 

influent equalization.
2

Expandability
Readily expandable – additional 

modules
2

Construction Timeframe
“Package” system – minimal 

construction timeframe
3

Cost (Capital/O&M) 3/1

1=Lowest Rating, 3=Highest Rating



• Treatment occurs in one tank

• Occurs over time (sequencing)

• One tank (batch)

Sequencing Batch Reactor



Sequencing Batch
Reactor

• High Level of Treatment:

• Suitable for nutrient removal

• Reuse requires filtration

• Flexible Process

• Less Complex

• No clarifiers or RAS pump 
station

• Cost Competitive



Sequencing Batch Reactor

16



Sequencing Batch Reactor Preliminary Costs

Scope Total Cost

Capital Cost $22.8 M

Yearly Operation and Maintenance Cost $310,000

Life Cycle Cost $24.0 M



Sequencing Batch Reactor Evaluation

Criteria Comments Rating

Footprint/Land Requirements
Will not fit on existing WWTP site, 

requires less land than Carrousel
2

Suitability for Reuse
Requires filtration to meet reuse 

requirements
2

Suitability for Surface Water 

Discharge

Can achieve high levels of nutrient 

removal
3

Operational Complexity Requires PLC for operational control 2

Odor Minimal 3

Expandability Readily expandable – additional modules 2

Construction Timeframe
Requires site development/construction, 

less construction than Carrousel
2

Cost (Capital/O&M) 2/3

1=Lowest Rating, 3=Highest Rating



Oxidation Ditch

• Extended Aeration 
Process

• Stable

• Simple to Operate

• Established Process

• Requires Additional Steps 
for BNR and/or Reuse



Oxidation Ditch

20



Oxidation Ditch Preliminary Costs

Scope Total Cost

Capital Cost $21.5 M

Yearly Operation and Maintenance Cost $360,000

Life Cycle Cost $23.6 M



Oxidation Ditch Evaluation

Criteria Comment Rating

Footprint/Land Requirements
Will not fit on existing WWTP site, 

requires more space
1

Suitability for Reuse
Requires filtration to meet reuse 

requirements
2

Suitability for Surface Water 

Discharge

Can achieve high levels of nutrient 

removal, but additional treatment steps 

required

2

Operational Complexity
Simple operation, especially without 

nutrient removal
3

Odor Potential for aerosol drift 2

Expandability Readily expandable – additional modules 2

Construction Timeframe
Requires site development/construction, 

structures constructed in place
1

Cost (Capital/O&M) 2/3

1=Lowest Rating, 3=Highest Rating



Conventional 
Activated Sludge

• Many Potential Processes

• Per Request, Included 
Anaerobic Digestion

• Will require primary 
clarifiers

• Established Process

• Requires Additional Steps 
for BNR and/or Reuse



Conventional Activated Sludge Layout



Conventional Activated Sludge Preliminary Costs

Scope Total Cost

Capital Cost $29.6 M

Yearly Operation and Maintenance Cost $410,000

Life Cycle Cost $31.2 M



Conventional Activated Sludge Evaluation

Criteria Comment Rating

Footprint/Land Requirements
Will not fit on existing WWTP site, 

requires more space
1

Suitability for Reuse
Requires filtration to meet reuse 

requirements
2

Suitability for Surface Water 

Discharge

Can achieve high levels of nutrient 

removal, but additional treatment steps 

required

2

Operational Complexity
Anaerobic Digesters and primary 

clarifiers will add operational complexity.
1

Odor
Anaerobic Digesters and Primary 

Clarifiers are potential odor generators
1

Expandability Readily expandable – additional modules 2

Construction Timeframe
Requires site development/construction, 

structures constructed in place
1

Cost (Capital/O&M) 1/2

1=Lowest Rating, 3=Highest Rating



Evaluation Summary

Criteria MBR SBR
Oxidation

Ditch

Conv.

Act. Sludge

Footprint/Land Requirements 3 2 1 1

Suitability for Reuse 3 2 2 2

Suitability for Surface Water Discharge 3 3 2 2

Operational Complexity 1 2 3 1

Odor 2 3 2 1

Expandability 2 2 2 2

Construction Timeframe 3 2 1 1

Cost (Capital/O&M) 3/1 2/3 2/3 1/2

Total 21 21 18 13

1=Lowest Rating, 3=Highest Rating



• Highest rated (tie) alternative: MBR

• Only alternative that can fit within existing site

• Allows reuse without additional treatment steps

• Shortest implementation period

Summary



Thank You!

BARGEDESIGN.COM


	0_ Cover Sheet
	1 _ Littlebury - Project Info Sheet
	2 _ Littlebury - Sewer Options A & B
	3 _ Littlebury - Forced Main Exhibit
	Sheets and Views
	Layout1


	4 _ Bioclere Advantages
	5 _ Bioclere-Brochure_3-6-12
	6 _ Letter from Mayor
	7 _ TDEC approval
	8 _ Littlebury - Phasing Plan
	Wastewater Treatment Plant�Alternatives Evaluation
	Regional WWTP Technology Alternatives 
	Introduction
	2018 Master Plan
	Key Factors
	Cost Basis
	Rating Scale
	Technologies Evaluated
	Membrane Bioreactors
	Membrane Bioreactor
	Membrane Bioreactor Layout
	Membrane Bioreactor Preliminary Costs
	Membrane Bioreactor Evaluation
	Sequencing Batch Reactor
	Sequencing Batch�Reactor
	Sequencing Batch Reactor
	Sequencing Batch Reactor Preliminary Costs
	Sequencing Batch Reactor Evaluation
	Oxidation Ditch
	Oxidation Ditch
	Oxidation Ditch Preliminary Costs
	Oxidation Ditch Evaluation
	Conventional Activated Sludge
	Conventional Activated Sludge Layout
	Conventional Activated Sludge Preliminary Costs
	Conventional Activated Sludge Evaluation
	Evaluation Summary
	Summary



